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SPORTON LAB.

FCC RF Test Report

Report No. : FG442515B

Conducted Spurious Emission

LTE Band 2/ 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dem
SGL Count 100/100
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Spect
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30.000 MHz 1.000 GHz 1.000 MHz 964.37031 MHz -53.16 dBm -40.16 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.73064 GHz -53.24 dBm -40.24 dB
1.920 GHz 32.000 GHz 1.000 MHz 2.94836 GHz -51.93 dBm -38.93 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.72652 GHz -38.91 dBm -25.91 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.62880 GHz -47.28 dBm -34.28 db
13,000 GHz 19,500 GHz 1,000 MHz 15.98352 GHz -42.78 dBm -29,78 db
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30.000 MHz 1.000 GHz 1.000 MHz 874.20540 MHz -53.04 dBm -40.04 dB 30.000 MHz 1.000 GHz 1.000 MHz 570.67216 MHz -53.05 dBm -40.05 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83895 GHz -52.11 dBm -39.11 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.75499 GHz -53.35 dém -40.35 d&
1.920 GHz 3.000 GHz 1.000 MHz 2.96275 GHz -52.02 dém -39.02 de 1.820 GHz 3.000 GHz 1.000 MHz 2.52730 GHz -51.93 dém -38.93 d&
3.000 GHz 9.000 GHz 1.000 MHz 5.55104 GHz -43.70 dBm -30.70 dB 3.000 GHz 5.000 GHz 1.000 MHz 5.63903 GHz -41.82 dBm -28.82 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.10186 GHz -47.22 dem -34.22 d8 9.000 GHz 13.000 GHz 1.000 MHz 12.13786 GHz -47.20 dém -34.20 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG442515B

LTE Band 2 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spec L
Ref Level 0.00 d8m  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dm  Offset 5.40 d8 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 942.55622 MHz -52.85 dBm -39.85 dB 30.000 MHz 1.000 GHz 1.000 MHz 928.01349 MHz -52.94 dBm -39.94 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.65802 GHz -53.54 dBm -40.54 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.67439 GHz -53.12 dém -40.12 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.62554 GHz -52.03 dém -39.03 dB 1.520 GHz 3.000 GHz 1.000 MHz 2.94836 GHz -51.71 dém -38.71 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.55104 GHz -43.75 dBm -30.75 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.53653 GHz -41.97 dBm -28.97 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.54679 GHz -47.25 dBm -34.25 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.68879 GHz -47.19 dém -34.19 dB
13.000 GHz 19.500 GHz 1.000 MHz 17.66885 GHz -42.79 dém -25.79 dB 13.000 GHz 19.500 GHz 1.000 MHz 15.99602 GHz -42.88 dém -29.88 dB
™ - -7 v
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 032.37631 MHz -53.11 dBm -40.11 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.72183 GHz -53.10 dBm -40.10 dB
1.920 GHz 32.000 GHz 1.000 MHz 2.96095 GHz -51.86 dBm -38.86 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.72202 GHz -38.57 dBm -26.57 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70029 GHz -47.16 dBm -34.16 db
13.000 GHz 19,500 GHz 1.000 MHz 17.67689 GHz -42.69 dBm -29.69 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG442515B

LTE Band 2 / 5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum = [ spec L
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 d2 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 992.48626 MHz -53.12 dBm -40.12 dB 30.000 MHz 1.000 GHz 1.000 MHz 567.27886 MHz -53.18 dBm -40.18 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83937 GHz -53.27 dBm -40.27 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.70462 GHz -53.50 dém -40.50 d&
1.920 GHz 3.000 GHz 1.000 MHz 2.63598 GHz -52.05 dém -39.05 dB 1.820 GHz 3.000 GHz 1.000 MHz 2.63598 GHz -52.15 dém -39.15 d&
3.000 GHz 9.000 GHz 1.000 MHz 5.55104 GHz -43.75 dBm -30.75 dB 3.000 GHz 5.000 GHz 1.000 MHz 5.63353 GHz -41.75 dBm -28.75 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.67479 GHz -47.17 dém -34.17 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.69129 GHz -47.24 dém -34.24 d
13.000 GHz 19.500 GHz 1.000 MHz 17.6593% GHz -43.01 dBm -30.01 dB 13.000 GHz 15.500 GHz 1.000 MHz 17.66539 GHz -42.86 dém -29.86 dg
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 974.55022 MHz -53.03 dBm -40.03 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.58330 GHz -53.38 dBm -40.38 dB
1.920 GHz 32.000 GHz 1.000 MHz 2.61691 GHz -51.97 dBm -38.97 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.71602 GHz -38.80 dBm -26.80 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69629 GHz -47.17 dBm -34.17 db
13,000 GHz 19,500 GHz 1,000 MHz 15.96952 GHz -42.84 dBm -29.84 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG442515B

LTE Band 2/ 10MHz

Spectrum = [ spec L
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 d2 Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 961.46177 MHz -52.96 dBm -35.96 dB 30.000 MHz 1.000 GHz 1.000 MHz 596.84908 MHz -53.04 dBm -40.04 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -52.56 dBm -39.56 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.59085 GHz -53.22 dém -40.22 de
1.920 GHz 3.000 GHz 1.000 MHz 2.97031 GHz -52.03 dém -39.03 de 1.820 GHz 3.000 GHz 1.000 MHz 2.52262 GHz -52.07 dém -39.07 d&
3.000 GHz 9.000 GHz 1.000 MHz 5.55204 GHz -43.55 dBm -30.55 dB 3.000 GHz 5.000 GHz 1.000 MHz 5.62703 GHz -42.22 dBm -29.22 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.67229 GHz -47.24 dem -34.24 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.68529 GHz -47.24 dém -34.24 d&
13.000 GHz 19.500 GHz 1.000 MHz 15.99602 GHz -42.76 dBm -29.76 dB 13.000 GHz 15.500 GHz 1.000 MHz 17.66689 GHz -42.77 dém -29.77 dg
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30.000 MHz 1.000 GHz 1.000 MHz 048.85807 MHz -52.99 dBm -39.99 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.19751 GHz -53.27 dBm -40.27 dB
1.920 GHz 32.000 GHz 1.000 MHz 2.63562 GHz -51.99 dBm -38.99 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.70202 GHz -38.19 dBm -26.19 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.65379 GHz -47.01 dBm -34.01 dB
13,000 GHz 19,500 GHz 1,000 MHz 15.97552 GHz -42.88 dBm -29,88 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG442515B

LTE Band 2/ 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spec L
Ref Level 0.00 d8m  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dm  Offset 5.40 d8 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 960.97701 MHz -53.35 dBm -40.35 dB 30.000 MHz 1.000 GHz 1.000 MHz 943.52574 MHz -53.11 dBm -40.11 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83937 GHz -49.27 dém -36.27 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.60891 GHz -53.47 dém -40.47 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.52730 GHz -52.03 dém -39.03 dB 1.520 GHz 3.000 GHz 1.000 MHz 2.63022 GHz -51.98 dém -38.98 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.55254 GHz -43.56 dBm -30.56 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.52003 GHz -42.37 dBm -29.37 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68528 GHz -47.27 dém -34.27 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.65779 GHz -47.27 dém -34.27 d
13.000 GHz 19.500 GHz 1.000 MHz 15.95952 GHz -42.73 dBm -25.73 dB 13.000 GHz 19.500 GHz 1.000 MHz 15.99802 GHz -42.79 dém -29.75 dB
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Spurious Emissions
Range Low | Range Up | RBW Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 084.24538 MHz -53.12 dBm -40.12 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.08879 GHz -53.39 dBm -40.39 dB
1.920 GHz 32.000 GHz 1.000 MHz 1.92018 GHz -51.74 dBm -38.74 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.68753 GHz -38.87 dBm -26.87 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68929 GHz -47.33 dBm -34.33 db
13.000 GHz 19,500 GHz 1.000 MHz 1586052 GHz -42.60 dBm -29,60 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG442515B

LTE Band 2 / 20MHz

Spectrum = [ spec L
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 d2 Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 828.15342 MHz -53.04 dBm -40.04 dB 30.000 MHz 1.000 GHz 1.000 MHz 587.63868 MHz -53.07 dBm -40.07 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -51.19 dBm -38.19 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -53.32 dém -40.32 di
1.920 GHz 3.000 GHz 1.000 MHz 2.50930 GHz -52.10 dém -39.10 dB 1.820 GHz 3.000 GHz 1.000 MHz 2.63454 GHz -51.89 dém -38.8 d&
3.000 GHz 9.000 GHz 1.000 MHz 5.55354 GHz -43.88 dBm -30.88 dB 3.000 GHz 5.000 GHz 1.000 MHz 5.61353 GHz -42.24 dBm -29.24 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.08186 GHz -47.32 dém -34.32 d8 9.000 GHz 13.000 GHz 1.000 MHz 12.69129 GHz -47.15 dém -34.15 d&
13.000 GHz 19.500 GHz 1.000 MHz 17.6483% GHz -42.71 dm -29.71 dB 13.000 GHz 15.500 GHz 1.000 MHz 17.66339 GHz -42.72 dém -29.72 dg
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 970.67216 MHz -53.04 dBm -40.04 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.80705 GHz -53.47 dBm -40.47 dB
1.920 GHz 32.000 GHz 1.000 MHz 1.92054 GHz -46.48 dBm -33.48 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.67353 GHz -38.86 dBm -26.86 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.66029 GHz -47.27 dBm -34.27 db
13,000 GHz 19,500 GHz 1,000 MHz 17.66989 GHz -42.75 dBm -29,75 db
) 1 o
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s=amranas. FCC RF Test Report Report No. : FG442515B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit

BW 10MHz Note 2.

Temperature (°C) VE)\I/I)élltg)e Deviation Result
(Ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0006
30 Normal Voltage 0.0032
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0027
0 Normal Voltage 0.0042

-10 Normal Voltage 0.0004 PASS
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0000
20 Battery End Point 0.0004

Note:
1. Normal Voltage = 3.89 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage = 4.3 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 12
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Mod.

QPSK

16QAM

64QAM

256QAM

Limit: 13dB

RB Size

Full RB

Full RB

Full RB

Full RB

Result

Middle CH

4.49

5.45

6.06

6.67

PASS

LTE Band 12 / 10MHz

Middle Channel / Full RB/ QPSK

[
el 2500 dém Offset 5.00 de

30 6B AQT 2ms @ RBW 10 MHz

lcF 707.5 MHz

Maan Pwr + 20.00 dB
Complementary Cumulative Distribution Function

Samples: 130000
Mean | Peak | crest | 0% | 1% | 0% | o.o1% |
Trace 1 [ 21.00 dem | 25.75 dam 4.66 0B .43 d8 412 dB 4,49 dB 4.51 08
—_—
AR e

Middle Channel / Full RB/ 16QAM

[
Ref Level 2500 dém Offset 5.00 dB
o Att 30 dB AQT 2ms & RBW 10 MKz
(@154 View
B
0.1
001 3
i1
E-O ‘A
3
|
E-O: 1
E-O
[CF 707.5 MH2 Maan Pwr + 20.00 dB
Complementary Cumulative Distribution Function

samples: 130000
Mean | peak | crest | 0% | 100 | 0% | o.019% |
Trace 1 [ 20.12 d8m | 25.98 dBm 5.76 OB 2.95 dB 473 dB 545 0B 5.71dB
J ()

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPNFAG

Page Number 1 A46 of A273



s=amranas. FCC RF Test Report Report No. : FG442515B

Middle Channel / Full RB/ 64QAM
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Ref Lavel 25.00 dm  OFfset 5.00 08
att 3008 AQT 2 ms @ RBW 10 MH:

@153 view

TR
001 =
Ny
1E-O b
-
5
X
1E-0 T <
t
1E-0 1
F 707.5 MHz ean Pwr + 20,00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | 100 | 0% | 0.01% |
Trace 1 [ 17.23 dem | 25.12 dam 7.89 6B 3.07 d8 5.25 dB. 6.67 0B 7.50 d8
)i )i ARREE e
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26dB Bandwidth

Mode
BW

LTE Band 12 : 26dB BW(MHz)
1.4MHz

Mod. QPSK 16QAM
Middle CH 1.26 1.30

BW

3MHz

Mod. QPSK 16QAM
Middle CH 3.04 3.00

BW

5MHz

Mod. QPSK 16QAM
Middle CH 5.01 4.92

BW

10MHz

Mod. QPSK 16QAM
Middle CH 9.67 9.79

Spectrum - Spectrum -
o 25.00 dem _ Offset 5.00 db @ RBW 30 khz Ref Level 25.00 dom  Offset 5.00 0B & RBW 30 kHz
S0d8 SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT o Att S0GE  SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max (@10k Max
PN | A Mi[1] 16.74 dBm 1 . Mi[1]
2048 R X 707.58110 MHz 204 Y 7
P N Y Tl e N 26.00 db| el A A e 11| W 26.00 dB)
10 dem \ 10 dBm / 1518 v
108 B \ 1.261500000 MH 10 d8 B L 1.295100000 MH
2 factor 560.5 ) factor ) 546
o dsm Q factor 60.9 o e Q factor 46.0)
10 ¢l z -10d
aal e ™
-,,_n/_, Bm——— =] -20 — - [—
-0 df Sorasm—t
-40 dBm—+ -40 dBm—+
50 50 d
-60 -60 di
-0 0
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 707.5811 MH2 16.74 dém dB down 12615 MHz M1 1 T07.1587 MHz 15.15 dBém dB down 12051 MHz
TL 1 706.6673 MHz -9.30 dBm nd@ 26.00 d& T1 1 706,565 MHz -10.53 dBm nd@ 26.00 d&
T2 1 708, 1294 MH2 -9.20 dBm Q factor 560.9 T2 1 708, 1601 MHZ -10.71 dBm Q factor 546.0
GInn ve L J )| (I e

Sporton International Inc. (Kunshan)
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LTE Band 12

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

im = =
Ref Level 25.00 dom  Offset 5.00 db = RBW 100 khz RefLevel 25.00 dom  Offset 5.00 dé e RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
L] 16.46 dBm I L] 15.56 dBm
20 db P 706.69680 MHz| 20 dix . 706.91860 MHz|
10 dBm ~ B 26.00 dB 10 drm s i T 26.00 dB
- B 1 3.039000000 MHz| - i B \ 3.003000000 MHZ|
o dem qQ factor 3 232.5 0 dém i qQ factor 1 4
i T 1.
-10 df i 10 i Lt
s [P
v e o — B
30 df 30 d
~40 dom -40 dem
50 df -50 d
0 d &0 o
Fod 70 d
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 7066968 MH2 16.46 dBm ndB down 3.039 MHz M1 1 T06.9186 MHz 15.56 dBm ndB down 3.003 MHz
TL 1 705,935 MHz -9.62 dBm nd@ 26.00 d& T1 1 7059695 MHz -10.22 dam nd@ 26.00 dB
T2 1 709,0225 MH2 -9.66 dBm q factor 232.5 T2 1 T02,9925 MHZ -10.56 dBm q factor 235.4
| |
L )i J - L )i J -
Ref Level 25.00 dom  Offset 5.00 db = RBW 100 khz RefLevel 25.00 dom  Offset 5.00 dé e RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
L] 14.12 dBm L] 13.90 dim
2048 T 708.10900 MHz| 20 da T 707.97000 MHz|
Fvara B e X e o - i, X
10 dom . B \ 26.00 dB 10 dom 4B o~ 26.00 dB
By \ 5.005000000 MHZ] ] By +.915000000 MHz
o o [J' Q factor L 141.5 o e ' Q factor 1 144.0)
i/ \ / L
10 d y 10 d T\l"
{ J‘ \
P P (O S 20 . e
oo AR Ve FA My
-20 ¢ -30d
40 dem—t -40 dem
-50 df -50 d
-60 d -60
Fod 70 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 708,109 MH2 14.12 dBm ndB down 5.005 MHz M1 1 707.97 MHz 13.90 d8m ndB down 4015 MHz
TL 1 704,963 MHz -11.98 dim ndd 26.00 d& Tl 1 705,002 MHZ -12.19 dém ndd 26.00 d&
T2 1 709,965 MHz -11.83 dam Q factor 1415 T2 1 709,918 MHz -12.50 dBm Q factor 144.0
| |
S L J S PAS J ‘

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

pectrum o hectrum o
Ref Level 25.00 dom  Offset 5.00 db = RBW 300 khz Ref Level 25.00 dam  Offset 5.00 d2 = RBW 300 Kz
o At 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT o Att 0de SWT  12Gps e VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17 Max
Wi 17.05 abm W11 16.14 abm
2048 . o b 711.3360 MHz 2048 - o 700.4440 MHz
10 o s e ndiy e 26.00 dB 10 dam P DY alnaN 26.00 dB
! B \ 9.670000000 MH;] ! 7 B \ 9790000000 MH;]
o o Q factor % 73.6 o e Q factor 71.9
“10 d -'\ 104
_ \
e i o T =
- . o N ]
30 d -
~40) dbm
-50 df -50 d
60 d 60 d
70 df 70 dl
OF 707.5 MHz 1001 pts Span 20.0 MHz F 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 711,336 Mz 17.05 dém ncB down 9,67 Mz ™I 1 703,444 MHz 16.14 dBm ncB down 378 Mz
T1 1 702,665 MHz -9.94 dam nd 26.00 d8 T1 1 702,545 1Hz -10.21 dem nd 26.00 d8
T2 1 712,335 MHz -5.14 dam Q factor 73.6 T2 1 712,335 MHz -11.02 dém Q factor 719
] ]
{ e ) - L e ) -
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Report No

Occupied Bandwidth

Mode

LTE Band 12 : 99%0BW(MHz)

BW

1.4MHz

Mod.

QPSK

16QAM

Middle CH

1.09

1.10

BW

3MHz

Mod.

QPSK

16QAM

Middle CH

271

2.73

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.50

4.48

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.01

9.01

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

Spectrum - Sp -
Ref Level 25.00 dbm  Offset 5.00 db @ RBW 30 khz Ref Level 25.00 dom  Offset 5.00 0B & RBW 30 kHz
o At SDdB SWT  63.2 ps @ VBW 100 kHz  Mode Auto FFT e At SDdB SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max (@10k Max
PN | Mi[1] 15.24 dBm 1 Mi[1] 15.52 dBm
20 db Y 707.01890 MHz| 20 de 707.15870 MHz|
""""""" e | T 090909091 MHz o/ OE R o] 12007902 MHz
10 d8m - e 1090909091 M o dan WENAY. 20 TS 1.102097902 M
0 dem 0 dBm: T
\
10 d -10d
20 20 ~ -
Y ‘- e rats WANYI\N
-30 d ot db - -
-40 dBm—+ -40 dBm—+
50 dl -50 di
-60 df -60 di
70 -70
OF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug Y-value | Function | Function Result |
M1 T 707.0189 MHz 15.24 dsm M1 7071587 WHz 15.52 dsm
T 1 70695455 MHz 8.02 dam Occ Bw 1.09090909 1 MHz 1 1 706.94056 MHz 90 dby Occ Bw 1.102097902 MHz
T2 1 708.04545 MHZ 7.33 darm T2 1 708.04266 MHZ 8.55 danm
GInn ve

Sporton International Inc. (Kunshan)
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LTE Band 12

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Ref Level 25.00 dom  Offset 5.00 db = RBW 100 khz RefLevel 25.00 dom  Offset 5.00 dé e RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
WALL] 16.62 dBm 15.29 dBm
20 db o P o 708.09940 MHz| 20 dix X 706.64290 MHz|
O A Ry L Rt " Frtmn WS e M
10 dom OcEBW ‘ 2.709290709 MHz 10 dom : 2.727272727 MHz
[ 4
0dém * '\ 0 dém ,‘ T
J \ / \
-10 ¢ T -1od
Ji \ / |
y - N . ) / \
20 — = | -20.d87- — ~
-a0d -30 d
~40 dom -40 dem
-50 df -50 d
-60 d -60
Fod 70 d
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 708.0994 MH2 16.62 dBm M1 1 7066429 MHz 15.29 dBm
TL 1 706, 15734 MHz 10.16 dBm Oce Bw 2.709290709 MHz T1 1 706, 13337 MHz 9.98 dBm Oce Bw 2.727272727 MHz
T2 1 708, 86663 MHZ 10.92 dam T2 1 708, 86064 MHZ 9.25 darm
| |
L )it J \ )|t J b e

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 25.00 dam  Offset 5.00 dé & RBW 100 kHz

Ref Level 25.00 dém

ﬁ

Offset 5.00 dB & RBW 100 kHz

o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
L] 14.85 dBm L] 14,14 dBm
2048 . 706.18100 MHz 2048 “ 709.04800 MHz
A o ™ 496 M T el AN DO A2 476 M
10 dom A in ) +.495504496 MHz 10 dom ‘ - Ao runpeg By {; $.475524476 MHz
\ f {
0 dem 0 dBm: .
I\ | \
10 d 2 -1od 4 T
\ i |
P ,f o . / \ _
e e T Jw7 P A e
-an d
~40 dom -40 dem
-50 df -50 d
60 df 60 d
7o d 70 di
OF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 706,181 MH2 14.85 dBm M1 1 709.048 MHz 14.14 dB8m
T 1 70825325 MHz 8.14 dam Occ Bw 4.4D5504406 MH2 1 1 70857223 MHz 8.36 dam Occ Bw 4.475524476 MH2
T2 1 70974775 MHz 9.62 dBm T2 1 70974775 MHz 7.76 dom
I I
S L J S PAS J ‘

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum pectrum
Ref Level 25.00 dam  Offset 5.00 db w RBW 300 khz Ref Level 25.00 dom  Offset 5.00 db w RBW 300 knz
o At 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
M MLl 1644 dbm G 16.24 dbm
20 db N - x 708.0390 MHz| 20 dix 709.6580 MHz|
i Vo i b 9.010989011 MHz 9.010989011 MHz
10 dBm + 10 d8m
i
0 dem t 0 dBm: T T
/ / \
-0 J, \\ -10 4 r
-2 = = = -20 I \
20 =T g Dy T T - -
20d o Wt SataVA
-40 dBm -40 dBm
-50 df -50 d
60 -60 o
7ad 70d
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
1 1 702,023 Mz 16.44 dém ML 1 709,658 Mz 16.24 dém
T 1 7030045 MHz 10.45 dem oce Bw 9.010989011 MHz T1 1 703.0045 Mz 9.43 dam oce Bw 9.010989011 MHz
T2 1 7120155 MHz 10.84 dBm T2 1 7120155 MHz 3.62 dom
) )
L )it J \ )|t J b e
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Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectru

Ref Level 25.00 dBm
SGL Count 100/100

Offset 5.00 dB Mode Auto Sweep

Spectrum

Ref Level 25.00 dBm
SGL Count 100/100

Offset 5,00 d&

Mode Auto Swesp

@1 AvoPwr @1 AvgPwr
imit gheck PABS | SPURIGIE CHBEKABS PABS
T A ZU agm
0 EFE:IH EPURIOUS_|INE_ABS Paks / \ Eine _fpuriOus | ine_aps | PAES
\
10 dém | 10 dem I
ode | o db I l‘
-10 dem \ -10 dém f
SPURIOUS_LINE_ABS_ f
-20 dem ;J ,\‘\ -20 dem T
-30 dBm a0 de '{ﬂ \
/ v..-"\ fas
-40 dém i oy -40 dgn
50 dem: = ailE dBrr =
——
60 dey - dB -
50 dem Ea—— 40 e
-70 dém -70 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious EMissiﬂfIE | | | | Spurious Emissions
___Range Laow Range Up RBW Freguency Power Abs Al Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
£90.000 MHz £98.900 MHz 100,000 kHz 698.89555 MHz -24.79 dBm -11.79 dB 714.000 MHz 716.000 MHz 100.000 kHz 715.75125 MHz 20.17 dém -9.83 dB
£58.500 MHz £99.000 MHz 30.000 kHz 60839655 Mz -17.81 dBm -4.61 dB 716,000 MHz 716,100 MHz 30,000 kHz 716.00005 MHz -16,92 dém -3.92 dB
599.000 MHz 701.000 MHz 100.000 kHz 699.23077 MHz 21.01 dBm -6.99 dB 716,100 MHz 725.000 MHz 100,000 kHz 716,10445 MHz -24,54 dBm -11.54 dB
Il ] i j
L JL J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum == || spectrum
Ref Level 25.00 dBm  Offset 500 dg Mode Auto Sweep Ref Level 25.00 dbm  Offset 5.00 d& Mode Auto Swesp
SGL Count 100,100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
20 n!}""" Gheck PASS ,;Jlékim»hl&im:wab, PABS
Ihe _BPURIOUS_|INE_ABS PAES ine _$PURIOU$_| INE_ABS_| PAES
10 dem /"'"" "“*““\ 10 der f" = \
ode 4 0ds
| o
-10 d8m I 1 -10 dBfm i
SPURIOUS_LINE_ABS_ J \ | 'l
-20 dem -20 drr
-30 dBm Sl JUJ M mﬂ{ kﬂ
P e,
Y ~
-40 dBm - -40 dBm
RO
-50 dBm - -50 dBrm " e
,’j o .
-60 dm 60dB o,
— T | —
70 dBm -70 dem:
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 696.88555 MHz -24.59 dBm -11.59 dB 714,000 MHz 716.000 MHz 100,000 kHz 715,52547 MHz 12,28 dém -17.72 dB
£698.5900 MHz 599.000 MHz 30.000 kHz 698.99575 MHz -24.45 dBm -11.45 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00085 MHz -26.49 dBm -13.49 dB
699.000 MHz 701.000 MHz 100.000 kHz 699.61239 MHz 12.75 dBm -17.25 dB 716,100 MHz 725.000 MHz 100,000 kHz 716,14001 MHz -27.03 dBm -14.03 dB
—
T g
| o ( )| ] -
Datez 1 14:51:15
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LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum ué.‘ Spectrum
Ref Level 25.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 25.00 dBm  Offset 5.00 de Mode Auto Swesp
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
imit ¢heck PASS L SPURIRIE CHBEKABS
a0 EFFF‘IH EPURIOUS_|LINE_ABS PAES e ey Funﬂ _LINE_ABS_|
10 dBm 10 dem |
1
ode o as ) |
-10 dem -10 dBm J
SPURIOUS_LINE_ABS_ .IJ
-20 dem: -20 dBm Ir
-30 dBm
JI' 1
-40 dem .
-50 dem
[,
.
-60 dBm — = -60 dB ——
™ i e ]
-70 dém -70 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALil Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
£90.000 MHz £98.900 MHz 100.000 kHz 698,99555 MHz -25.17 dBm -12.17 d8 714.000 MHz 716.000 MHz 100,000 kHz 715.75724 MHz 19,42 dém ~10.59 de
£98.500 MHz 699,000 Mz 30.000 kHz £08.39715 Mz -17.65 dBm -4.65 dB 716,000 MHz 716,100 MHz 30,000 kHz 716.00345 MHz -18,52 dém -6.52 dB
589.000 MHz 701,000 MHz 100,000 kHz 699.24076 MHz 19.88 dBm -10.12 dB 716,100 MH= 725000 MHz 100,000 kHz 716, 10445 MH= 25 75 dBm 127t B
Y - -
I ( N ) .

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum m
Ref Level 25.00 dBm  Offset 500 dg Mode Auto Sweep Ref Level 25.00 dbm  Offset 5.00 d& Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
20 n!}""" Gheck PASS ,;Jlékim»hl&im:wab, PABS
Ihe _BPURIOUS_|INE_ABS PAES Line _$PURIOU$_| INE_ABS | PAES
10 dem - g 10 d8m v
[ 1\ [
0de 0ds |
-10 d8m ! \ -10 d8fn \L
SPURIOUS_LINE_ABS_ ( \ ,f H
-20 dem % -20 dEr
/]H NM“'\ Ir
=30 dBm r}m’_ M’-\h
// S
-40 dBm -40 dBm =
e
50 dam - s0ds e
Y -50 den =
_z*”"/ an
-60 dm - -60 dB =
NOR ] —_
70 dBm -70 dem:
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 696.88555 MHz -22.83 dBm -9.63 dB 714,000 MHz 716.000 MHz 100,000 kHz 715,11588 MHz 11,35 dém -18.55 dB
£698.5900 MHz 599.000 MHz 30.000 kHz 696.97498 MHz -24.73 dBm -11.73 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00055 MHz -28.01 dBm -15.01 dB
699.000 MHz 701.000 MHz 100.000 kHz 699.50450 MHz 11.65 dBm -18.35 dB 716,100 MHz 725.000 MHz 100,000 kHz 716,10445 MHz -29.74 dBm -16.74 dB
| } - :
L JL J
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LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highes

t Band Edge /1 RB

spectrum

ué.‘ Spectrum
Ref Level 25.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 25.00 dBm  Offset 5,00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvoPwr @1 AvgPwr
imit ¢heck PASS L SPURIRIE CHBEKABS
T ZU agm
a0 UFE;‘IH SPURIOUS INE_ABS PABS /R\ ine = FURIF\J _LINE_ABS_|
10 dBm "‘ 10 dem +
I J
0 da [ ‘.\ o a8 i
-10 dem ! -10 dBm "H
SPURIOUS_LINE_ABS_ ‘ﬁ !
-20 dem \ -20 der 'l
-30 dBm g it
f o
-40 dem v -
50 b o \“’ .
- m
L r’"’“'_u “-—‘_“\
-60 dBm ] L 50 dB S
DRV Ve e -
70 dém -70 derm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALil Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
£90.000 MHz £98.900 MHz 100.000 kHz 698,99555 MHz -28.14 dBm -15.14 dB 714.000 MHz 716.000 MHz 100,000 kHz 715.76723 MHz 16.18 dém “11.82 dB
£98.500 MHz 699,000 Mz 30.000 kHz 60839745 Mz -20.31 dBm -7.31dB 716,000 MHz 716,100 MHz 30,000 kHz 716.00005 MHz -19,98 dém -6.69 dB
589.000 MHz 701,000 MHz 100,000 kHz 69923676 MHz 18.85 dBm -11.15 dB 716,100 MHz 725000 MHz 100,000 kHz 71610445 MHz 2331 dBm 1531 dB
Y - -
I ( N ) --
14:47:05

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum m
Ref Level 25.00 dBm  Offset 500 dg Mode Auto Sweep Ref Level 25.00 dbm  Offset 5.00 d& Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
20 n!}""" ¢heck PAES ,;Jlékim»hltim;kéaa, paks
Ihe _BPURIOUS_|INE_ABS PAES Line _$PURIOU$_| INE_ABS | PAES
10 dém " 10 dBm
i BN 11
o de ff | oo |
-10 d8m I |l -10 dBfn !
SPURIOUS_LINE_ABS_ J \ { l
20 dBm T -20 g
JJ I.
-30 dBm d
D A |
-40 dBm -40 dBm
-50 dem e 50 dem
" ~—
I
-60 dgm = -60 dB =
— |
m + e
70 dBm -70 dem:
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 696.88555 MHz -27.26 dBm -14.26 dB 714,000 MHz 716.000 MHz 100,000 kHz 715,05395 MHz 10,24 dém -19.76 dB
£698.5900 MHz 599.000 MHz 30.000 kHz 696.99775 MHz -27.14 dBm -14.14 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00185 MHz -29.59 dém -16.59 dB
699.000 MHz 701.000 MHz 100.000 kHz 699.80420 MHz 11.13 dBm -18.87 dB 716,100 MHz 725.000 MHz 100,000 kHz 716,12223 MHz -29.35 dBm -16.35 dB
1 J il j
L JL J
Date: 14.MAY.2024 14:54:01

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPNFAG

Page Number

1 A54 of A273




SPORTON LAB.

FCC RF Test Report

Report No. : FG442515B

LTE Band 12/ 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum ué.‘ Spectrum
Ref Level 25.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 25.00 dBm  Offset 5,00 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 1004100
@1 AvoPwr @1 AvgPwr
imit ¢heck PASS L SPURIRIE CHBEKABS
T ZU agm
a0 nb;‘ln SPURIOUS INE_ABS PABS IIII.’ _$PURIOUS_JINE_ABS_|
10 dBm /ﬂ 10 dem —
i ]
-10 dem ! 1 -10 dBm
SPURIOUS_LINE_ABS_ [ 4 “
-20 dem f k -20 der )N
-30 dBm j \ 30 d8 ‘l
-40 dBm l\\. L 40 degti 3
50 dem / \\ e
- i e el = —
] —
-60 dBm . -60 dB =
Ny o B pn SN
70 dam -70 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALl Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
£90.000 MHz £98.900 MHz 100.000 kHz 698,99555 MHz -34.21 dBm -21.21 d8 714.000 MHz 716.000 MHz 100,000 kHz 71571928 MHz 15,30 deém “14.70 dB
£98.500 MHz 699,000 Mz 30.000 kHz 60839755 Mz -24.80 dBm -11.60 dB 716,000 MHz 716,100 MHz 30,000 kHz 716.00055 MHz -24,77 dém -11.77 dB
589.000 MHz 701,000 MHz 100,000 kHz 699.24276 MHz 15.95 dBm -14.04 dB 716,100 MH= 725000 MHz 100,000 kHz 71610445 MHz 3558 dBm 5358 dB
Y - -
I ( N ) --

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum m
Ref Level 25.00 dBm  Offset 500 dg Mode Auto Sweep Ref Level 25.00 dBm  Offset 5.00 de Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
20 n!}""" Gheck PASS ,;Jlékim»hl&im:wab, PABS
Ihe _BPURIOUS_|INE_ABS PAES Line _$PURIOU$_| INE_ABS | PAES
10 dém 10 d2m
. A P
o } | o [ -
-10 dem | \ 10 d8fi ‘
SPURIOUS_LINE_ABS_ | H \
-20 dem l k 50 den I
-30 dBm JJ 30d
40 dBm MW Mu. I\*“
- ' L
il e
50 dBm = 50 dem
- -
-60 dem — = 60 dB —
s nan o Te—
-70 dém -70 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
£50.000 MHz 698,900 MHz 100.000 kHz 698.88566 MHz ~37.38 dBm -24.38 dB 714.000 MHz 716.000 MHz 100.000 kHz 714.97602 MHz 8.85 dém -21.15 dB
£58.900 MH2 £99.000 MHz 30.000 kHz 698.99895 MHz2 -31.22 dBm -18.22 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00005 MHz -33.55 dBm -20.55 dB
695.000 MHz 701.000 MHz 100,000 kHz 699.65435 MHz 8.85 dBm -21.15 dB 716,100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -36.69 dBm -23.60 dB
1 J )il ]
L JL J

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPNFAG

Page Number 1 A55 of A273




SPORTON LAB.

FCC RF Test Report

Report No. : FG442515B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum ué.‘ Spectrum
Ref Level 25.00 dbm  Offset 5,00 d2 Mode Auto Sweep Ref Level 25.00 dBm  Offset 5.00 de Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvoPwr @1 AvgPwr
imit ¢heck PASS L SPURIRIE CHBEKABS_
T ol ZU agm
a0 EFE:IH EPURIOUS_|LINE_ABS PAES [\ ine _f Fumous_u]ﬂ\_ ABS_|
1
10 dém 1 10 dem
- [ e [
-10 dem L -10 dém j
SPURIOUS_LINE_ABS_
-20 dem: -20 dBm
1 1%
-30 dBm 4 M .30 dB s M
/ ALA aland |\
40 dem -, _m./'\.‘l‘ ;ﬁﬁ‘:.m "l'\-wmr'p -wa'
A .
g
50 dam A 50 de L
[~
60 dey Pl d
60 dBm — 50 dB
Ll T T
70 dam -70 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALil Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
£90.000 MHz £98.900 MHz 100.000 kHz 698,99555 MHz -24.47 dBm -11.47 d8 713.000 MHz 716.000 MHz 100,000 kHz 715.75574 MHz 19.93 dém ~10.07 dB
£98.500 MHz 699,000 Mz 30.000 kHz £08.39525 MHz -16.16 dBm -3.16 dB 716,000 MHz 716,100 MHz 30,000 kHz 716.00275 MHz -16,54 dém -3.54 dB
599.000 MHz 702.000 MHz 100.000 kHz 699.24426 MHz 20.61 dBm -9.39 dB 716,100 MHz 725.000 MHz 100,000 kHz 716,10445 MHz -24,12 dBm -11.12 dB
Y - -
I ( N ) --
: 14.MAY.2024 15:15 Date 5:31:4

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum m
Ref Level 25.00 dBm  Offset 5,00 dg Mode Auto Sweep Ref Level 25.00 dBm  Offset 5.00 de Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
20 n!}""" Gheck PASS ,;Jlékim»hl&im:wab, PABS
[he _bPURTOUS_|INE_ABS PAES Line _$PURIOUS_| INE |ABS_| PAES
10 dém 3 10.de
[r' v -\ MWWW\
ods B
/ \ |
-10 dem 1 HI[l-10 dem \‘
SPURIOUS_LINE_ABS_ J k
-20 dam J -20 dBrr }
-30 dBm - i -30d8
I E— v\,_wﬂ.m_\\h
-40 dBm -40 dBm
50 dBm = — 50 dem
. .
-0 dBm 60 dB o
= &0 R S
-70 dém -70 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
£50.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz ~29.27 dBm -16.27 dB 713.000 MHz 716.000 MHz 100.000 kHz 713.77473 MHz 8.53 dBém -21.47 dB
£58.900 MH2 £99.000 MH2 20.000 khz 698,99515 MHz -29.51 dBm -16.51 dB 716,000 MHz 716,100 MHz 30,000 kHz 716.00994 MHz -32,01 dém -19.01 dB
695.000 MHz 702.000 MHz 100,000 kHz 70067682 MHz 8.81 dBm -21.15 dB 716,100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -33,23 dBm -20.23 dB
1 J )il ]
L JL J

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPNFAG

Page Number

1 A56 of A273




SPORTON LAB.

FCC RF Test Report Report No. : FG442515B

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

spectrum ué.‘ Spectrum
Ref Level 25.00 dBm  Offset 5,00 d2 Mode Auto Swesp Ref Level 25.00 dBm  Offset 5,00 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvgPwr
imit ¢heck PASS | SPURIGHE CHBIEKARS_
T ZU agm
a0 EFE:IH EPURIOUS_|LINE_ABS PAES /‘\ ine _f Funlous_uﬁ_ ABS_|
10 dém { j 10 dBm l i
|
. l . [
od . od If
-10 dBm \' -10 dém
SPURIOUS_LINE_ABS_
20 dem ﬂ‘ 20 dem lJ‘ H
-30 dBm a0ds f 1
/L[N ol |
Mo
s, AN LA
-40 dem r o ) fﬁ"-‘...,... v i
R -
50 dam == AT 50 de AN
. h\“'-«\‘
- . 60 dB
0 dBm - &0 e — y
-70 dém -70 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALil Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
£90.000 MHz £98.900 MHz 100.000 kHz 698.98666 MHz -24.56 dBm -11.56 dB 713.000 MHz 716.000 MHz 100,000 kHz 715.73177 MHz 19.19 dém ~10.81 dB
£98.500 MHz 699,000 Mz 30.000 kHz 60839955 Mz -17.65 dBm -4.65 dB 716,000 MHz 716,100 MHz 30,000 kHz 716.00165 MHz -18,08 dém -5.09 dB
£99.000 MHz 702,000 MHz 100,000 kHz £09,22027 MHz 19.60 dBm -10.31 dB 716,100 MH= 725000 MHz 100,000 kHz 71610445 MHz 25 66 dBm 1266 dB
. - -
I ( N w

© 14.MAY.2024

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

J

Spectru Spectrum m
Ref Level 25.00 dBm  Offset 5,00 dg Mode Auto Sweep Ref Level 25.00 dBm  Offset 5.00 de Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
20 n!}""" Gheck PASS ,;Jlékim»hl&im:wab, PABS
Ihe _BPURIOUS_|INE_ABS PAES Line _$PURIOUS_| INE [ABS | PAES
10 dém - 10 dem
4 AL PP
- [ \
-10 dem I/ \‘
SPURIOUS_LINE_ABS_ J \
-20 dem [ \
-30 dBm 30 d8 .
e | LI
B -
e —_
-40 dBm -40 dBm =
-~ T
50 dBm s 50 dem
I )
e —
-0 dBm 60 dB
i e
-70 dém -70 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
£50.000 MHz £98.900 MHz 100.000 kHz 698.84221 MHz ~31.30 dBm -18.30 dB 713.000 MHz 716.000 MHz 100.000 kHz 713.72977 MHz 7.49 dém -22.51 dB
£58.900 MH2 £99.000 MHz 30.000 kHz 698.99795 MH2 -30.97 dBm -17.97 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.01054 MHz -31.10 dBm -18.10 dB
695.000 MHz 702.000 MHz 100,000 kHz 700.93157 MHz 8.19 dBm -21.81 dB 716,100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.94 dBm -15.94 dB
| ; i :

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPNFAG

Page Number : A57 of A273



SPORTON LAB.

FCC RF Test Report Report No. : FG442515B

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

spectrum ué.‘ Spectrum
Ref Level 25.00 dBm  Offset 5,00 d2 Mode Auto Swesp Ref Level 25.00 dBm  Offset 5.00 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvgPwr
imit ¢heck PASS | SPURIGHE CHBIEKARS_
T ZU agm
a0 EFE:IH SPURIOUS INE_ABS PABS A IIII.’_ FURIDUS_LIﬁ_hDS_
10 dem — 10 d8m i
] { ||
ods — 0 ds K ‘
-10 dBm 1 -10 dém
SPURIOUS_LINE_ABS_
20 dem k 20 dem 'I
-30 dBm 30 de
LYY Vi
40 dem I f\ AN NS \
e Y \
50 dem ”J"\ — » 50 der k _ .\‘Ln\\
~1 R,
-60 dBm -60 dB H-
P ——] — i
-70 dém -70 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALil Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
£90.000 MHz £98.900 MHz 100.000 kHz 698,99555 MHz -27.41 dBm -14.41 dB 713.000 MHz 716.000 MHz 100,000 kHz 715.77972 MHz 16,59 deém “11.41de
£98.500 MHz 699,000 Mz 30.000 kHz 60839755 Mz ~20.00 dBm -7.00 dB 716,000 MHz 716,100 MHz 30,000 kHz 716.00524 MHz 19,65 dém -6.65 dB
£99.000 MHz 702,000 MHz 100,000 kHz £09,27123 MHz 18.78 dBm -11.22 dB 716,100 MH= 725000 MHz 100,000 kHz 216 10445 MH= 27,59 dBm 1450 dB
. - -
I ( N ] .
: 14.MAY.2024 15:1B:36

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum m
Ref Level 25.00 dBm  Offset 5,00 dg Mode Auto Sweep Ref Level 25.00 dBm  Offset 5.00 de Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
20 n!}""" Gheck PASS ,;Jlékim»hl&im:wab, PABS
Ihe _BPURIOUS_|INE_ABS PAES Line _$PURIOUS_| INE [ABS | PAES
10 dém 10 dem
PWW ,M_ﬁ...-..wmm.,_h\
ode | \ B
| | \
-10 dem | 10 dém T
SPURIOUS_LINE_ABS_ J' 1 ‘
-20 dam [ -20 dBrr \
-30 dBm 30 dB
— 1 -
-
S
-40 dBm -40 dBm
fﬂ_f e
50 dam . 50 dBn [
. T,
w_/"" S
-0 dBm 60 dB
‘_.—7/ .
-70 dém -70 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
£50.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz ~30.68 dBm -17.68 dB 713.000 MHz 716.000 MHz 100.000 kHz 713.50200 MHz 6.68 dBém -23.32 dB
£58.900 MH2 £99.000 MHz 30.000 kHz 698.99995 MHz2 -31.28 dBm -18.28 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00005 MHz -33.18 dBm -20.18 dB
695.000 MHz 702.000 MHz 100,000 kHz 701.34815 MHz 7.08 dBm -22.92 dB 716,100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -34,08 dBm -21.08 dB
1 J )il ]
L JL J

:24:08

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPNFAG

Page Number : A58 of A273



SPORTON LAB.

FCC RF Test Report

Report No. : FG442515B

LTE Band 12 / 3MHz / 256QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

spectrum

Spectrum

Ref Level 25.00 dBm
SGL Count 100/100

Offset 5.00 dB Mode Auto Sweep

Ref Level 25.00 dBm
SGL Count 100/100

Offset 5,00 d& Mode Auto Sweep

@1 AvoPwr @1 AvgPwr
20 n!}""" ¢heck PASS _quch]Kiwnbl’liH:Is.F-ﬂb_
Ihe _BPURIOUS_|INE_ABS PAES ine _ FURIDUS_LIK_ ABS_
10 dBm A\ 10 dem 1 \
] |
| |
-10 dem -10 dém ‘
SPURIOUS_LINE_ABS_
-20 dem: k -20 dBm
-30 dBm \ a0 de ;
40 dem j H N f\ 1\ 4 deyf IIA 2y !J‘ \‘
/ RCVENIRWEN || Facwwiam WAt "
-50 dBm 50 derr -
T A
60 dBm = 60 d8 B
+— 7 ]
-70 dém -70 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALil Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
£90.000 MHz £98.900 MHz 100.000 kHz 698,99555 MHz -33.62 dém -20.62 dB 713.000 MHz 716.000 MHz 100.000 kHz 715.78272 MHz 15.73 dém -14.27 dB
£58.500 MHz £99.000 MHz 30.000 kHz 60839555 Mz ~24.48 dbm -11.48 dB 716,000 MHz 716,100 MHz 30,000 kHz 716.00005 MHz -25,50 dém -12.50 dB
£99.000 MHz 702.000 MHz 100,000 kHz 699,24126 MHz 15.97 dBm -14.03 dB 716,100 MHz 725 000 MH= 100,000 kHz 716 10445 MH= 34,30 dBm 51.80 dB
]_' - Na g T “

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru s trum I:IU:D
Ref Level 25.00 dBm  Offset 5,00 d Mode Auto Sweep Ref Level 25.00 dém Offset 5.00 db Mode Auto Sweep
SGL Count 100,100 SGL Count 100,100
@1 AvaPwr (@1 avgPwr
20 n!}""" Gheck PASS ,Z:Llitékimt(uiuukxlﬂb, PAES
Ihe _BPURIOUS_|INE_ABS PAES e _brURIOUS INE [ABS | PAES
10 dém 10 dBm
Pve et ey st .
ode a : dBm
f \ |
.10 dem L | 10 dBm
SPURIOUS_LINE_ABS_ J \
50 dbm: ,‘ 20 dem
-30 dBm } -30 dBm:
-40 dBm -40 dBm
I B
1 e
-50 dgm — -50 dBm =
e I
- T
-60 darm — — -60 dem o
el —
-70 dBm 70 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Range Low Range Up | RBW | Frequency |  Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 696.88555 MHz -41.15 dBm -28.15 dB 713.000 MHz 716.000 MHz 100.000 kHz 713.25624 MHz 4,63 dBm -25.37 dB
£698.5900 MHz 599.000 MHz 30.000 kHz 69699905 MHz -36.64 dBm -23.64 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00804 MHz -37.60 dBm -24.60 dB
699.000 MHz 702.000 MHz 100.000 kHz 70168581 MHz 5.35 dBm -24.65 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -40,63 dBm -27.50 dB
T m T
| ( ) ] e
Date: 14.MAY.2024 15:25:31 15:41:36

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPNFAG

Page Number

1 A59 of A273



SPORTON LAB.

FCC RF Test Report

Report No. : FG442515B

LTE Band 12/ 5MHz / QPSK

spectrum ué.‘ Spectrum
Ref Level 25.00 dbm  Offset 5,00 d2 Mode Auto Sweep Ref Level 25.00 dBm  Offset 5.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvoPwr @1 AvgPwr
imit fheck PARS | SPURIGIE CHBEKABS_
T ~ ZU agm
0 EFE:IH SPURIOUS_| INE_ABS PAES f\‘ ine _$PURIOUS_| INE_ABS_] ﬂ
10 dBm ‘ H 10 dem i
o e J} 11 s : %
-10 dem 4 y -10 dém ’!’ﬂ !
SPURIOUS_LINE_ABS_ I i
-20 deém v V'Lh -20 der {‘|
-30 dBm / '| 30 de ff y\
L / A
40 dam / 1A I et AR \\
Py S ed [T [ Y
50 dem - — A 50 derr
P - [
L S N
-0 dBm — 60 dB
| [ |
-70 dém -70 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious EMissiﬂfIE | | | | Spurious Emissions
___Range Laow Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
£90.000 MHz £98.900 MHz 100.000 kHz 698,99555 MHz -22.01 dém 711.000 MHz 716.000 MHz 100.000 kHz 715.70280 MHz 19,98 dem -10.02 dB
£58.500 MHz £99.000 MHz 30.000 kHz 60839755 Mz -15.45 dbm 716,000 MHz 716,100 MHz 30,000 kHz 716.00155 MHz -20,28 dém -7.28 dB
599.000 MHz 704.000 MHz 100.000 kHz 699.35215 MHz 20.95 dBm 716,100 MHz 725.000 MHz 100,000 kHz 716,10445 MHz -22,89 dBm -9.89 dB
Y — -
I ( N ) --
Spectru Spectrum m
Ref Level 25.00 dBm  Offset 500 dg Mode Auto Sweep Ref Level 25.00 dBm  Offset 5.00 de Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
20 n!}""" ¢heck PAES ,;Jlékim»hltim;kéaa, paks
Ihe _BPURIOUS_|INE_ABS PAES Line _$PURIOUS_| INE_ABS | PAES
10 dém " 10 dem
e e Lo,
o an [ i |] )
-10 dem } \ 10 dem \
SPURIOUS_LINE_ABS_ ’ \ ]
-20 dem H 20 der
- L ] o dB: \
30 dBm — ¥ a0
=] R s e P
-40 dBm —— -40 dBm
/v,—-—‘ "-v.r\.\_\
-50 dBm -50 dBrm ——
T
-60 dam -60 dB =
™ ‘-»—q_“m
70 dBm -70 dem:
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 696.88666 MHz -28.92 dBm -15.92 dB 711.000 MHz 716.000 MHz 100,000 kHz 711,35714 MHz 6,50 dBm -23.50 dB
£698.5900 MHz 599.000 MHz 30.000 kHz 696.99935 MHz -31.02 dBm -18.03 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00325 MHz -33.98 dém -20.98 dB
699.000 MHz 704.000 MHz 100.000 kHz 699.62687 MHz 7.02 dBm -22.98 dB 716,100 MHz 725.000 MHz 100,000 kHz 716,10445 MHz -33.74 dBm -20,74 dB
1 J il ]
L JL J
Date: 14.MAY.202 15:52:33 Date 16:08:42

Sporton

International Inc. (Kunshan)

TEL : +86-512-57900158

FCCID:

2AFZZPNFAG

Page Number 1 A60 of A273



SPORTON LAB.

FCC RF Test Report

Report No. : FG442515B

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

Ref Level 25.00 dBm
SGL Count 100/100

Offset 5.00 dB Mode Auto Sweep

Spectrum

Ref Level 25.00 dBm
SGL Count 100/100

Offset 5,00 d& Mode Auto Sweep

@1 AvoPwr @1 AvgPwr
imit ¢heck PASS L SPURIRIE CHBEKABS_
T ZU agm
a0 nb;‘ln SPURIOUS INE_ABS PABS H‘-\ ine _$PURIOUS_)INE_ABS_|
10 dBm f 10 dem
‘ \
ode ﬁ o db
J \
-10 dem — -10 dém
SPURIOUS_LINE_ABS_ f
-20 dem f MI.' -20 dem ‘f\
-30 dBm fj | jﬂ a0 de i !
A A \
\
40 dBm / ’L \n A e 7 )
& Bl s
'"“'-f \w—vw"v hod \’\. ‘ breand [l
50 dem T A 50 derr Pl
T N
-60 dBm S 60 dB
| [
-70 dém -70 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALil Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
£90.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -23.16 dBm -10.16 dB 711.000 MHz 716.000 MHz 100.000 kHz 715.66284 MHz 19.88 dém -10.12 dB
£58.500 MHz £99.000 MHz 30.000 kHz 60839855 Mz -20.62 dBm -7.62 dB 716,000 MHz 716,100 MHz 30,000 kHz 716.01144 MHz -21,04 dém -8.04 dB
589.000 MHz 704,000 MHz 100,000 kHz 699,32717 MHz 19.89 dBm -10.11 dB 716,100 MHz 725000 MHz 100,000 kHz 716, 10445 MH= -23.03 dBm 10,03 dB
Y - ;
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Highest Band Edge / Full RB

Spectru

Ref Level 25.00 dBm
SGL Count 100/100

Offset 500 d8 Mode Auto Sweep

Spectrum

Ref Level 25.00 dBm
SGL Count 100/100

Offset 5,00 d& Mode Auto Sweep
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Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit

630.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -27.21 dBm -14.21 dB 711.000 MHz 716.000 MHz 100,000 kHz 711.53197 MHz 5.84 dém -24.16 dB

698.900 MHz 699.000 MH2 30.000 kHz £98,99905 MHz -29.85 dBm -16.85 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00924 MHz -36.02 dém -23.02 dB

639.000 MHz 704.000 MHz 100.000 kHz 701,75974 MHz 5.62 dBm -24.38 dB 716,100 MHz 725,000 MHz 100,000 kHz 716.10445 MHz -36.12 dBm -23.12 dB
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